
 

  

 

 

UNIVERSIDAD NACIONAL AUTÓNOMA DE MÉXICO 
PROGRAMA DE MAESTRÍA Y DOCTORADO EN INGENIERÍA 

 INGENIERÍA AMBIENTAL – AGUAS RESIDUALES 
 
 
 

 ESTIMATION OF THE CH4 EMISSION FACTORS FOR THE THREE MOST 
REPRESENTATIVE MUNICIPAL WASTEWATER TREATMENT PROCESSES IN 

MEXICO. 
 

(Estimación de los factores de emisión de CH4 de los tres procesos de 
tratamiento de aguas residuales municipales más representativos en México) 

 
 

TESIS 
QUE PARA OPTAR POR EL GRADO DE: 

DOCTOR EN INGENIERÍA 
 
 

PRESENTA: 
 

MARÍA GUADALUPE PAREDES FIGUEROA 
 
 
 

TUTOR  PRINCIPAL 
 

Adalberto Noyola Robles – Instituto de Ingeniería - UNAM 
 
 

COMITÉ TUTOR  
Leonor Patricia Güereca Hernández – Instituto de Ingeniería – UNAM 
[...]
kg CH4/kg BOD removed and 0.243 kg CH4/kg DBO removed, respectively; and are even 

close to those recommended by the IPCC (2006) values, which are used to calculate national 

GHG inventories (0.48 - 0.60 kg CH4/kg BOD removed). The emission factors calculated for 

MOC and COA are not consistent as the maximum value that may attained an emission 

factor is 0.6 kg CH4/kg BOD removed, resulting from a total conversion of the removed BOD 

to CH4. These results confirm the outlier characteristic of both treatment facilities, as 

discussed previously in section 5.3.2. 

 

The methane emission factor obtained for the TOR WWTP may be taken as a representative 

value for stabilization ponds in Mexico, considering the operational good practices applied in 

that facility.  

 



 

79 
 

The results obtained in this study could support the calculation of national inventories of CH4 

emissions by wastewater treatment sector, with an upper reference level (Tier 2) according to 

the IPCC methodologies.  

 

5.3.4 Uncertainty assessment.  
 

In the case of the stabilization ponds, methane emissions are associated with higher 

uncertainties. CH4 production and CH4 emission factors were modeled through PDF, setting 

the mean to the central value with the uncertainty expressed as a 95% confidence interval. 

Table 5.12 and shows a summary of methane production and CH4 emission factors obtained 

for each season evaluated with the uncertainty analysis performed. The histograms of 

frequency distributions of CH4 production and CH4 emissions factors are presented in Annex 

C. 

 

5.3.5 Methane emissions reduction in stabilization ponds 
technology. 

 
The obvious option for reducing methane emissions in pond systems is to cover the ponds, 

mainly the first one, in order to capture the produced biogas and then burn it. Figure 5.14 

presents a diagram of this modification. If methane is use for electricity production, the 

treatment facility may cover its needs for electricity and the surplus of electrical energy can be 

used in some other activities or put it back to the grid.  

 

Anaerobic pond Storage

COVERCOVER

CollectionCollection

Gas utilizationGas utilization

Land application

Land applicationLand application

Land applicationLand application

 

Figure 5.14. Biogas captures using a cover for the anaerobic (first) pond in a stabilization pond 

system. 

 

 

 



 

80 
 

 

 
 
 
 
 
 
 
 
 
 

Table 5.12. Summary of CH4 production and CH4 emission factors for the stabilization ponds technology with their associated uncertainty.   

  
 

Dry season  Rainy season 

WWTP CH4  production (T CH4
 
/year)  

  Emission factor 

(kg CH4/kg BODrem) 

  Emission factor 

(kg CH4/m
3
 treated) 

 Emission factor 

(kg CH4/kg BODrem) 

  Emission factor 

(kg CH4/m
3
 treated) 

 
Mean 95 % confidence interval 

  
Mean 95 % confidence interval 

  
Mean 95 %  confidence interval 

 
Mean 95 %  confidence interval 

 
Mean 95 %  confidence interval 

TOR   3875 2657 5201   0.45 0.23 0.75 
 

0.10 0.06 0.17 
 

0.35 0.17 0.64  0.07 0.04 0.12 

MOC*   1862 1503 2251   2.15 1.4 3.1 
 

0.06 0.04 0.10  1.94 1.4 2.5  0.05 0.04 0.08 

IRA   324 213 429   0.15 0.08 0.21 
 

0.02 0.01 0.029 
 

0.06 0.03 0.08  0.007 0.005 0.009 

COA*   148 90 212   1.08 0.61 1.7 
 

0.02 0.01 0.036 
 

--- ---- ----  --- ---- ---- 

COM   464 320 622   0.60 0.45 0.89 
 

0.09 0.06 0.13 
 

--- ---- ----  --- ---- ---- 

* Atypical result; see text for discussion. 



 

81 
 

Table 5.13 shows the amount of energy generated by biogas production, estimated for each 

of the WWTP under evaluation. An electricity consumption factor of 0.077 kWh/m3 of treated 

wastewater was used, reported by Noyola et al. (2016), and a cost per kWh of $ USD 

0.18/kWh (CFE, 2015). 

 

Table 5.13. Theoretical electricity consumption and generation from biogas recovered in 
each evaluated stabilization ponds. 

WWTP 
Electricity consumption 

(MWh/year) 

Electricity generated 
from biogas 
(MWh/year) 

Percentage of electricity 
generated from biogas 

(%) 

Value of the electricity 
produced from biogas 

(million $USD/year) 

TOR 3,295 ± 311 18,923 ±3,198.6 117 1.99 ± 0.33 

MOC 2,516 ± 464 9,093 ± 952 128 0.95 ± 0.1 

IRA 1,882 ± 158 1,582 ± 283 84 0.16 ± 0.03 

COM 534 ± 34 723 ± 161 135 0.08 ± 0.02 

COA 534 ± 146 2,266 ± 386 424 0.24 ± 0.04 

 
Excepting the WWTP IRA, the production of electricity from the recovered biogas was 

significantly greater than that required for the operation of the plant. One of the main 

advantages of the stabilization pond systems is its low power consumption due to the limited 

electromechanical equipment required. The results obtained indicate that methane capture in 

stabilization ponds contributes to reducing greenhouse gas emissions not only by preventing 

methane release to the atmosphere but also by producing electricity that will substitute that 

produced from fossil fuels and supplied by the grid. 

 

5.3.6 Technology improvements for reducing CH4 emissions in 
stabilization ponds systems.  

 
Developing countries, many of them in warm climate regions, lack adequate sanitation 

system due mainly to the limited investments in the sector, a consequence of the low priority 

that this matter receives from government and society. However, an increased attention has 

been put on these matters that will result in significant investments. In such context, there is 

an important potential application for stabilization pond technologies in municipal wastewater 

treatment in small and medium towns, due to the low operating and maintenance costs.  

 

Considering the present importance of achieving GHG mitigation, stabilization ponds could be 

improved by capturing methane covers, and if possible, producing electricity. Rather than 



 

82 
 

investing in a new aerobic treatment plant, covering an existing anaerobic ponds and 

capturing the biogas can be the most economically feasible means to reduce CH4 emissions 

(GMI, 2013). Nevertheless, there are several barriers that have prevented a wider use of this 

improvement, including the scarce experience applying covers to municipal systems in 

developing countries linked to lacking capacity to support design, construction, installation 

and maintenance of covered ponds. The high initial capital costs, site-specific design and 

utility policy constitute additional barriers (EPA, 2009). 

 

Among the limited number of stabilization ponds systems that capture and burn the biogas, 

the following are described. 

    

 Santa Cruz de la Sierra WWTP, Bolivia. 
 
The sewerage system of Santa Cruz de la Sierra managed by Saguapac, is based on three 

pond systems for the treatment of municipal wastewater (North 1, North 2 and East) and one 

for the industrial park, all of them using stabilization ponds with three units in series 

(anaerobic-facultative-maturation) (Figure 5.15).  

 

 

 

 

 

 

 

 

 

 

 

 

In order to reduce methane emissions released to the atmosphere a system for capturing 

biogas was installed, which included the placement of floating covers in the anaerobic ponds 

(geo-membrane HDPE), a gas extraction system and a burning torch. The project was 

registered as a project of the Clean Development Mechanism (CDM) (Saguapac, 2007). With 

the implementation of this project it was estimated a reduction in CO2 emissions equivalent of 

60% for North 1, North 2 and East WWTPs; and 70% for the Industrial WWTP (Figure 5.16).   

Figure 5.15. Location of the four pond systems in Santa Cruz WWTP, Bolivia 

(Taken from: Saguapac, 2007). 



 

83 
 

 

 

  
  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 WWTP Melbourne, Australia. 

The city of Melbourne treats about 50% of its wastewater by stabilization ponds in a facility 

that occupies an area of 10,850 hectares (Figure 5.17). The WWTP has three pond systems 

working in parallel, each receiving a flow of approximately 120,000 m3/h with an average of 

400 mg/L BOD5. The anaerobic units achieve a 60-80% DBO5 removal (DeGarie et al., 2000). 

In 1992 the east system was covered with floating polyethylene membranes, and an amount 

from 5,000 to 12,000 m3/d of biogas was collected and burned. Subsequently the project 

considered the use of biogas from the three pond systems for generating electricity. Currently 

the WWTP uses biogas to meet the electrical requirements of the plant. It generates 71,500 

MWh per year, avoiding around 87,000 tons of CO2 eq per year (Melbourne Water, 2013). 

 

 

 

Figure 5.16. Plastic cover on an anaerobic pond in Santa Cruz WWTP, Bolivia and 

diagram of the system for methane capture and burning (Taken from: Saguapac, 

2007). 



 

84 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Covering of anaerobic ponds provides different advantages, including (Libhaber and Orozco, 

2012): 

- Capturing the odorous gas for organic material removal. 

- Flaring or treatment of generated odorous gas, avoiding its release to the environment 

at the vicinity of the facility, hence eliminating odor problems. 

- Enabling to flare or use the generated biogas, consequently preventing their emission 

to the atmosphere and contributing to the efforts of reducing the emission GHG. 

- Reducing process heat loss and water evaporation. 

- If the energy policy of the region or country in which the ponds are located is 

favorable, generating electricity from the biogas, thereby mobilizing additional financial 

resources for the systems.  

 

 

Figure 5.17. Melbourne WWTP, Australia with a view of the floating plastic 

cover (Taken from: Melbourne, 2007).  



 

85 
 

5.4 Quantifying methane emissions from up-flow 
anaerobic sludge blanket reactor.   

 
The four WWTP evaluated using the UASB technology have basically the same process 

arrangement with three main components: preliminary treatment, anaerobic process and 

post-treatment as shown in Figure 5.18: 1) preliminary treatment consists in the removal of 

gross, suspended and floating solids from raw sewage. Screening and grit removal (coarse 

sedimentation) are the unit operation that integrate the pretreatment; 2) the anaerobic system 

is based on the UASB (Up-flow anaerobic sludge blanket) process and finally 3) a post-

treatment system with the goal of further remove the organic matter in order to meet standard 

regulations established for wastewater discharge. General and operational data, as well as 

average influent and effluent characteristics for the 4 WWTP evaluated are summarized in 

Table 5.14.  

 
Figure 5.18. General process diagram for the WWTP using a UASB reactor. 

 

 

 

 

 

 

 

 

 

 

 



 

86 
 

 
 

Table 5.14.  General information of the WWTP using UASB reactors and post-treatment, with wastewater quality parameters. 

 GTO QRO VER CHI 

Location 20°38'18.12"N 
101° 0'6.56"O 

20°33'20.43"N 
100°25'49.08"O 

18°51'8.59"N 
97° 3'6.63"O 

14° 50'3.93"N,  
92° 15'42.17"O 

State Guanajuato Queretaro Veracruz Chiapas  

Installed capacity (L/s) 70 500 1250 250 

Type of post- treatment Oxidation ponds and wetlands Trickling filters Activated sludge Activated sludge 

Final disposal Agricultural irrigation Urban reuse River discharge River discharge 

Biogas burned in flare Not Yes Yes Not 

Wastewater quality  

Treated flow (L/s) 65 ± 14 390 ± 28 668 ± 25 105 ± 10 

 Influent Final effluent Influent Final effluent Influent Final effluent Influent Final effluent 

BOD5 (mg/L) 359 ± 132 74 ± 45 434 ± 146 138 ± 96 1283 ± 53 34 ± 7 250 ± 30 25 ± 10 

% BOD removal 80 68 97 90 

COD (mg/L)  808 ± 117 193 ± 74 734 ± 217 235 ± 167 2453 ± 69 396 ± 11 408 ± 28 59 ± 6 

% COD removal 76 69 84 83 

TSS (mg/L)  175 ± 68 33 ± 24 303 ± 157 83 ± 29 873 ± 34 94 ± 4 -- -- 

% TSS removal 81 73 89 --- 

pH 8.0 ± 0.1 8.0 ± 0.4 7.8 ± 0.2 7.7 ± 0.2 7.0 ± 0.2 6.9 ± 0.2 7.2 ± 0.2 7.0 ± 0.2 

Operating parameters and sizing of reactor 

Retention time (hr) 6-8 7 16 12 

Reactor temperature (
o
C) 25 ± 4 29 ± 5 25 ± 7 28 ± 6  

Reactor dimensions (m) 13.42 * 13.42 * 5 32*20*15 88*30*6.25 13.65*13.9*5.8 

Reactor volume (m
3
) 900  9600  16500 1100 

Reactor area (m
2
) 180 640 2640 190 

Reactor number 2 1 5 4 



 

87 
 

The effluent quality of the anaerobic reactors can vary widely depending on several factors, 

including: the local conditions, wastewater quality, the reactor design, operating parameters, 

among others (Foresti et al., 2006). The performance results obtained in this study was 

determined in terms of BOD, COD and TSS removal efficiency and compared with typical 

values reported in the technical literature. 

 

The flow rate of the four WWTP evaluated varied from 70 to 719 L/s. The HRT of the four 

WWTP is in a range of 6 - 16 h. The HRT applied in VER is above the values reported by Van 

Lier et al. (2010) for 10 UASB for municipal wastewater treatment, operating at an hydraulic 

retention time of 7 - 10 h. In addition, Souza et al. (2012) reported values of 5 to 12 h of HRT 

in these kind of reactors, while Foresti (2002) found a range of 6 - 10 h in tropical regions, 

where mean water temperatures are 25 oC or higher. The VER facility treats a combined 

sewage (industrial and municipal), with a high organic matter content, a characteristic that 

makes this plant different from the other three WWTP evaluated. 

  

Three of the WWTP studied (GTO, VER and CHI) had a high global (including post-

treatment) percentage of BOD5 removal, 80, 97 and 90%, respectively. Indeed, the high 

degradation efficiencies are due to post-treatment system in each WWTP, in order to meet 

the environmental regulations established for wastewater discharge in Mexico. Regarding to 

QRO WWTP, it has the lowest removal percentage (68%), indicating that the plant was not 

working properly. 

 

The % COD removal  values for 2 of the 4 WWTP (69 and 76% for QRO and GTO WWTP, 

respectively) compares with results of Heffernan et al. (2012), who reported similar removal 

percentages (72%) for this type of process, and Nada et al. (2011) who reached higher 

removals (83%). In the case of VER it can be seen that it presents the best removal 

percentage of this parameter, reaching an 84% value. This can be a result of the higher COD 

concentration in the influent, and of the good operation and maintenance practices in that 

facility, in part due to the private operator, who  is paid accordingly with the compliance of the 

discharge standards. 

 

With regard to the TSS removal, the data were obtained for three of the four WWTP 

evaluated. The highest percentages correspond to GTO and VER WWTP, with values of 81 

and 89%, respectively. These percentages are consistent with values reported by Nada et al. 



 

88 
 

(2011), and Oliveira and von Sperling (2009), which reported removal percentages between 

79% to 87%. On the other hand, the lowest performance for WWTP QRO with a value of 

73%.  

 

The VER WWTP showed the best performance in terms of percentage removal in the three 

parameters (BOD5, COD and TSS) of 97, 84 and 89%, respectively. It has been reported that 

anaerobic wastewater treatment becomes advantageous when treating high COD influents, 

as is the case of VER (COD: 2453 mg/L) (Cakir and Stenstrom, 2005). Otherwise, the QRO 

presents the lowest removal percentages, 68, 69 and 73%, respectively, indicating that the 

system had some operational problems. In fact, at the time of the visit, some devices were 

under maintenance, such as pumps, pipes and filters in different stages of the process.   

 

As mentioned, the good results in three of the WWTP, and particularly in VER and CHI, are 

due to the inclusion of a post-treatment stage, improving the effluent quality from the UASB 

reactor in terms of BOD, COD and SST. 

 

Oliveira and von Sperling (2009) evaluated a USAB reactor with different post-treatment 

systems, reporting  BOD and TSS removal values of 85 and 84%, respectively, when using a 
[...]
reported in literature for these systems (UASB reactors). Huete et al. (2016) estimated a 

similar value of dissolved methane concentration of 13 mg/L at 20°C for a pilot UASB treating 

municipal wastewater; Heffernan et al. (2012) determined a slightly higher value of dissolved 

methane concentration of 19 mg/L in an effluent of the UASB operated at 25 oC and Souza et 

al. (2011) found 11 mg/L for a UASB operated at 30 oC. Considering the theoretical methane 

production per kg of COD removed (0.25 kg CH4/kg CODrem), those authors found that 36-

40% of the methane left the reactor dissolved in the influent.  

 

 

 



 

98 
 

Table 5.19. Dissolved CH4 concentrations at equilibrium in the effluent and the corresponding 
fraction of total CH4 produced for the UASB evaluated. 

WWTP 
Temp 
(°C) 

 Dissolved CH4 
concentration 

(mg CH4/L) 

Production rate 
(T CH4/year) 

Dissolved CH4 in the 
effluent (%)  

QRO 29 13 160 13 

VER 25 14 294 5 

CHI 28 15 50 28 

GTO 25 16 33 22 

 

 

Figure 5.22.  Distribution of CH4 recovered in biogas and dissolved in the effluent for UASB 

reactors.  

Anaerobic WWTPs do not consider a recovery system for this important dissolved fraction, 

and consequently it is released to the atmosphere after the anaerobic reactor. The loss of this 

methane concentration has two main negative effects; the potential for generating energy 

from biogas production is significantly reduced and the CH4 emission itself, thereby 

contributing to Global Warming (Noyola et al., 2006). Different alternatives to reduce the 

dissolved methane in the effluent of anaerobic reactors have been proposed, such as: air 

stripping, micro-aeration using biogas, and degasifying membranes, dissipation chamber with 

their respective limitations (Cookney et al., 2010; Souza et al., 2012; Heffernan et al., 2012). 

Souza et al. (2012) indicated that by increasing the turbulence of the liquid significant 

reductions of dissolved methane in the final effluent can be attained. 

 



 

99 
 

These results may be considered as a reference or an approach for estimating the dissolved 

and released methane during operation of these real systems in Mexico. However, it is 

necessary to continue studies in the field, considering different aspects of operation, 

environmental and process for a better understanding.  

 

5.4.5 Methane emissions reduction in UASB reactors evaluated. 
 
Anaerobic treatment has important mitigation options by using the produced biogas as an 

energy source that may provide the needs of the treatment facilities and thus reducing the 

input of fossil fuel-based electricity from the grid. In order to estimate the power consumption 

for each of the four WWTP evaluated, different specific consumption energy factors were 

used, depending on the type of post-treatment of each facility. The factors used for UASB + 

activate sludge (VER, CHI); UASB + wetlands (GTO) and UASB + trickling filter (QRO) were 

0.592, 0.165 and 0.242 kWh/m3 of treated wastewater, respectively (Noyola et al., 2016). The 

results obtained are shown in Table 5.20.   

 

Table 5.20. Theoretical electricity consumption and generation from biogas recovered in 
UASB reactors (different post-treatments are considered) 

WWTP 
Electricity 

consumption 
(MWh/year) 

Electricity generated 
from biogas 
(MWh/year) 

Percentage of electricity 
generated from biogas 

(%) 

Value of electricity 
produced from biogas 

(million $USD/year ) 

QRO (+TF) 2,976 ± 214 4,420 ± 165 149 0.47 ± 0.02 

GTO (+W) 338 ± 73 476 ± 25 140 0.05 ± 0.003 

CHI (+AS) 2,507 ± 239 519 ± 25 20 0.06 ± 0.003 

VER (+AS) 15,947 ± 597 29,360 ± 594 184 3.1 ± 0.063 

TF: trickling filter; W: wetlands; AS: activated sludge 

 

Using a post-treatment for meeting discharge standards causes additional operating costs. 

As seen in Table 5.20, this drawback  can be reduced by using the biogas generated in the 

anaerobic process for the generation of electricity, being  a direct contribution to the reduction 

of GHG emissions (Chernicharo, 2006). 

 

In the case of QRO GTO and VER, the energy generated from biogas is greater than that 

required for the operation in the plant. In the first two facilities, the energy produced is 

associated with the simplicity and low cost of operation of the post-treatment systems, as 

very limited electromechanical equipment is needed. Furthermore, in the VER WWTP, it 



 

100 
 

treats a flow of 1250 L/s with a COD of 2453 mg/L, thus the amount of methane produced is 

considerable with respect to other plants under study. Only CHI shows a deficit, due to the 

relatively low BOD (or COD) influent concentrations and the resulting limited methane 

production, together with the high energy demand of the installed post-treatment (activated 

sludge). 

 

5.4.6 Technology improvements for reducing CH4 emissions in 
UASB reactors.   

  
In general, the application of UASB reactors for municipal wastewater treatment is technically 

feasible, mainly in warm climate regions. Energy recovery from CH4 production could make 

the process energy self-sufficient; achieving significant environmental benefits. 

  

Until now, most of the UASB facilities do not have proper installations to capture and utilize 

the biogas, or if they do, they are not well maintained and in operation. In many small size, 

low flow anaerobic municipal WWTP the biogas generated is released directly into the 

atmosphere, due to poor operational practices, contributing to climate change (Libhaber and 

Orozco, 2012). Therefore, a major short-term recommendation is the systematic capture and 

burning of methane in all facilities, no matter their size. Moreover, and due to scale factors, 

the biogas generated in big facilities can be used for several purposes: the use of gas in 

boilers or heaters, fuel for a motor coupled directly to a power generator, co-generation of 

heat and electricity in order to meet the energy needs of the WWTP, incorporation of biogas 

treated in order to meet natural gas specifications for the supply of local network gas. 

Moreover, any biogas used that substitutes the use of fossil fuel-derived energy from the grid 

will result in indirect CO2 emission reductions. This approach would result beneficial  in all 

aspects, social, economic and environmental (Noyola et al., 2006). Overall, the 

recommendations to reduce methane emissions are made for alternative process designs, 

operation strategies and operating conditions that mitigate GHG emissions while maintaining 

the effluent quality. 

 

In Latin America, the UASB reactors represent, in quantity, the third most widely used 

technology for the treatment of municipal wastewater (Noyola et al., 2102). Major cities in 

Brazil, such as Brasilia, Campinas, Curitiba and Belo Horizonte have built large plants, based 

on the combination of UASB reactors and a polishing step (Giraldo et al., 2007, Chernicharo 

et al. 2015). However, very rarely the capture and use of methane as a renewable energy 



 

101 
 

source is considered. Two representative systems in Latin America that have been used as a 

source of information on criteria for the design and operation of UASB reactors are described: 

 

 Onça WWTP: Belo horizonte, Brazil.  

In Brazil, the anaerobic treatment of wastewater by UASB reactor has been widely used, 

being the second more applied treatment technology in that country, based on the number of 

facilities (Noyola et al., 2012). The Onça WWTP is an example of a large scale 

implementation with a flow of 2.05 m3/s to treat the municipal wastewater generated by 2 

million inhabitants, based on the flow chart shown in Figure 5.23. The system comprises pre-

processing units (screens and grit chambers); eight anaerobic reactors (UASB); and aerobic 

biological post-treatment unit (trickling filter) followed by a secondary clarifier (Chernicharo et 

al., 2009). The biogas generated is captured and then burned in torches.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 Rio Frío WWTP: Bucaramanga, Colombia. 
 
The Rio Frio WWTP located in Bucaramanga, Colombia, is one of the oldest operational 

large scale UASB facilities treating municipal wastewater in the world. It treats up to 0.8 m3/s 

of wastewater. Currently, this facility keeps five UASB reactors as primary treatment with a 

percentage of BOD removal of 73%; followed by two facultative lagoons as post-treatment 

system (Giraldo et al., 2007) (Figure 5.24). The biogas generated goes through a bio-filter for 

Figure 5.23. Onça WWTP, Brazil (Taken from: Chernicharo et al., 2009). 



 

102 
 

the removal of H2S, and then is only burned in torches. Nevertheless, a study realized by 

Meneses et al. (2011) shows that it is possible to reduce 10 to 20 ton CO2 eq/year if the 

biogas produced is used to supply the electrical consumption of the plant.  

Adequate operation of the process would allow energy surplus to provide enough electricity to 

devices used for screening, sludge dewatering, and pumps. This work emphasizes the 

importance of consider UASB reactors as technological choice to promote use of renewable 

energy stocked in the biogas, save costs for external energy consumption and as a strategy 

in order to reduce GHG in the wastewater treatment sector (Meneses et al., 2011).  

 
 
 
 
 
 
 
 
 
 
 
 
 
Anaerobic processes such as UASB reactors provide unique opportunities for effective 

mitigation actions as they are cost-effective in managing municipal wastewater treatment, 

particularly in warm climate regions. In addition to their lower demand for electricity, CH4 

production turns out to be a renewable energy source for big size facilities, with clear local 

environmental benefits.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 5.24. Rio Frio WWTP, Colombia (Taken from: EMPAS, 2013). 



 

103 
 

5.5 Proposed emission factors based on in-situ 
measurements for three municipal treatment 
technologies in Mexico.   

 

The CH4 conversion and emission factors estimated for each of the three wastewater 

treatment technologies evaluated are presented below (Table 5.21). In addition, based on the 

results of field measurements, the CH4 emission factors obtained were classified for those 

plants that have "Good practices" during their operation, as well as those having “Poor 

operation”. 

 

It is noteworthy that in the case of the WWTP using activated sludge with anaerobic digestion 

rather than an emission factor, the calculations are presented as "conversion factors" since 

(in principle) the methane produced in this type of technology is not released into the 

atmosphere, but it is captured and burned, following “Good practices”. For such systems it is 

recommended to use the emission factor of 0.1 kg CH4/kg BODrem if the WWTP applies 

“Good practices” or is working under extended aeration system (without sludge digesters). 

The 0.1 kg CH4/kg BODrem emission factor is recommended for good practices in extended 

aeration facilities based on the default methane correction factor (MCF) proposed by the 

IPCC methodology (IPCC, 2006) for those cases (0 to 0.1); the upper value was chosen 

considering a more realistic situation. In the case that WWTP has anaerobic digesters and 

presents a “Poor operation”, the emission factor of 0.21 kg CH4/kg BODrem is recommended. 

Typically, a poor operation of an anaerobic sludge digester involves inadequate sludge 

thickening, insufficient mixing, a low solids retention time and an unstable or low temperature 

operation. 

 

 

 

 

 

 

 

 

 

 



 

104 
 

Table 5.21. CH4 conversion and emission factors proposed for three municipal wastewater 

treatment technologies according to their operational practices. 

WWT process 
CH4 conversion factor* 

 (m
3
CH4/kg VSrem) 

CH4 conversion factor* 
 (kg CH4/kg BODrem)

1,2,3
  

Activated sludge with 
anaerobic digestion 

“Good practices” “Poor operation” “Good practices” “Poor operation” 

(0.40)  0.14  (0.44) 0.1** 0.21** 

 
CH4 emission factor  
(m

3
CH4/kg BODrem)  

CH4 emission factor  
(kg CH4/kg BODrem) 

Stabilization ponds 
“Good practices” “Poor operation” “Good practices” “Poor operation” 

0.68 0.91 0.45  0.60  

 
CH4 emission factor***  

(m
3
CH4/kg CODrem) 

CH4 emission factor***  
 (kg CH4/kg BODrem)

2,3
 

UASB 
“Good practices” “Poor operation” “Good practices” “Poor operation” 

0.22  0.36 0.36 0.57 
 

* In this case, the anaerobic digestion process is done through a completely closed digester and mixed; therefore, it is not 
considered an emission, but a conversion process, since the collected biogas is burned. 
 

** To apply as emission factor as indicated in the text. 
 

*** UASB reactors do not burn biogas continuously or at all. Of the visited plants, only two had a burner operating with proper 
control and maintenance. Venting of biogas without burning may be considered a common practice in anaerobic WWTP.  
 

1. Conversion factor used: 1.42gCOD/g SV and 2.4gCOD/gBOD. 
 

2. Conversion factor used: 2.4gCOD/gBOD. 
 

3. Methane density: 0.656 kg/m
3
 

 

Regarding to stabilization ponds systems, the variability in the CH4 emission factors was 

mainly influenced by differences in the influent BOD concentration in the wastewater, as well 

as by the amount of accumulated sludge (pond sludge age) and the average annual 

temperature of the region (Parra et al., 2010; Paredes et al., 2015). 

 

As already mentioned, in the UASB process the methane production depends mainly on the 

treated flow, influent COD concentration, removal efficiency and temperature. Other factors, 

such as inadequate design, inefficient operating procedures, lack of maintenance and the 

presence of high sulfate concentrations have been identified as the main reasons for the low 

yield of CH4 production (Heffernan et al., 2012). The emission factors in Table 5.21 consider 

that biogas produced is released into the atmosphere without a burning torch. In this respect, 

it is worth mentioning that two of the visited plants had a burning biogas system operating 

satisfactorily. In practice, the vast majority of WWTP based on anaerobic reactors in Mexico 

releases the methane to the atmosphere without burning, even if they have facilities to do it; 

such situation cannot be described as “Good practices”. To propose an emission factor that 

reflects real “Good practices” in the operation of an UASB reactor, it should be considered 



 

105 
 

that the burner is permanently working with an efficiency of 90% (10% is released unburned). 

In addition, dissolved CH4 should be captured and oxidized to CO2 in an ideal operation, a 

situation that is beyond “Good practices” at the present state of the technology. 

 

Finally, the on-site CH4 conversion and emission factors obtained herein were strictly specific 

to each sampled system, according to their particular environmental and operating conditions. 

However, the results obtained in this study could support the development of national 

inventories of CH4 emissions by WWT sector, with an upper reference level according to the 

IPCC methodologies (Tier 2).  

 

 
 
 
 
 
 
 
 
 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

107 
 

6. Re-calculation of national methane emissions 
inventory from wastewater treatment sector from 
on-site emission factors.  

 
National GHG emissions inventories are used for a wide variety of decision making purposes, 

among them; development of control strategies for reducing GHG emissions; emissions 

trends analysis; projections of future emissions; emission statements for fee collection 

purposes; international treaty reporting requirements; environmental impact assessment; 

real-time air quality forecasting; and exposure and risk analysis (Frey, 2007). A national 

emission inventory is made on the basis of available data, default emission factors, models, 